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Small Punch Creep Life Assessment of 2.25Cr-1Mo Steel Weldment
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A small punch creep testing method is almost nondestructive test using very small specimens. 2.25Cr-1Mo steel weldment
was tested by small punch test for evaluating some creep damage. Such damage was caused by uniaxial creep test. Small
punch creep specimens were taken from creep test specimens. The rupture time in small punch creep test became shorter with
increasing creep damage caused by uniaxial creep test. It appeared that some creep damage could be evaluated by small punch
creep test for using linear damage summation rule.
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Fig. 2 Macrostructure of 2.25Cr-1Mo steel weldment at 898 K, 63 MPa
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Fig. 3 Illustration of small punch test ( unit : mm )
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Fig. 4 Illustration of collection position for small punch specimen
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Fig. 5 Small punch creep curves for fine grain HAZ specimens
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Fig. 6 Displacement rate-time curves on fine grain HAZ specimens
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Fig. 7 Small punch creep curves for HAZ specimens
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Table 1 Creep damage and small punch creep damage
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Fig. 8 Evaluation of creep damage and small punch creep damage
by linear summation rule
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